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TEST ITEM FCC REFERENCE RESULT
Radiated Power § 95.3367 (a); § 95.3367 (b) Pass
Occupied Bandwidth §2.202 (a); § 2.1049 Pass
Spurious Radiated Emissions § 95.3379 (a) Pass
Frequency Stability §95.3379 (b) Pass

Notes: 1: NA =Not Applicable

TTRF15.247-02_V1 © 2018 Intertek Page 5 of 36



iNtertek

Total Quality. Assured.

TEST REPORT

1.1 Description of Equipment Under Test (EUT)

Report No.: 2401B1484SHA-001

Product name: Millimeter wave radar

Type/Model: RH-MSR-GF01/704AAR

Description of EUT: The EUT is a Millimeter wave radar, it has only one model.
Rating: DC9-16V

Highest operating frequency: | <77GHz

Category of EUT: Class B

EUT type: |E Table top [_] Floor standing

Software Version: 00.00.01

Hardware Version: HWO0.7.0.0

Sample received date: January 3, 2024

Date of test: January 3, 2024~ April 10, 2024

1.2 Technical Specification

Frequency Range: 76000MHz ~ 77000MHz

Type of Modulation: FMCW

Modulation waveform: Sawtooth wave

Total bandwidth: 430MHz

Sweep slope (rise): 1.54e13Hz/s

Scanning time (rise): 28us

Scanning time (decrease): | 4us

Channel Number: 1

Antenna Information:

Integrated antenna
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Report No.: 2401B1484SHA-001

1.3 Description of Test Facility

Name: Intertek Testing Services Shanghai

Address: Building 86, No. 1198 Qinzhou Road(North), Shanghai 200233, P.R. China
Telephone: 862161278200

Telefax: 86 21 54262353

The test facility is
recognized,
certified, or
accredited by these
organizations:

CNAS Accreditation Lab
Registration No. CNAS L0139

FCC Accredited Lab
Designation Number: CNO175

IC Registration Lab
CAB identifier.. CN0014

VCCI Registration Lab
Registration No.: R-4243, G-845, C-4723, T-2252

NVLAP Accreditation Lab
NVLAP LAB CODE: 200849-0

A2LA Accreditation Lab
Certificate Number: 3309.02

Above 40G unwanted emissions was subcontract:

Name: JiangSu ELECTRONIC Information PRODUCTS Quanlity Su
Address: No.100 Jinshui Road, Binhu District, WuXi, Jiangsu, P.R.China
Telephone: 86 0510 85105775

Telefax: 86 0510 85104572

The test facility is
recognized,

CNAS Accreditation Lab
Registration No. CNAS L0262

certified, or
accredited by these
organizations:

FCC Accredited Lab
Designation Number: CN1380
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2.1 Standards or specification

47CFR Part 95 (2021)
47CFR Part 2 (2021)
ANSI C63.26 (2015)
KDB 653005 DO1

2.2 Mode of operation during the test

The channel was tested as representatives.

Report No.: 2401B1484SHA-001

Frequency Band (MHz) 76000 ~ 77000
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MHz2) Channel (MH2)
1 76500 - - - - - -
2.3 Test software list
Test Items Software Manufacturer Version
Conducted emission ESxS-K1 R&S V2.1.0
Radiated emission ES-K1 R&S V1.71
2.4 Test peripherals list
Item No. Name Band and Model Description
2.5 Test environment condition:
Test items Temperature Humidity
Radiated Power
23°C 52% RH
Occupied bandwidth
Spurious Radiated Emissions 22°C 55% RH
Frequency Stability 22°C 55% RH
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2.6 Instrument list

Report No.: 2401B1484SHA-001

Conducted Emission

Used Equipment Manufacturer Type Internal no. Due date
[ Test Receiver R&S ESR7 EC 6194 2025-02-27
[ A.M.N. R&S ESH2-Z5 EC 3119 2024-11-19
[ A.M.N. R&S ENV4200 EC 3558 2024-06-05
[ Attenuator Hua Xiang Ts5-10db-6g EC6194-1 | 2024-12-07
B Shielded room Zhongyu - EC 2838 2025-01-11

Radiated Emission

Used Equipment Manufacturer Type Internal no. Due date
™ Test Receiver R&S ESIB 26 EC 3045 2024-08-22
W PXA Signal Analyzer R&S ESR EC6501 2024-09-24
™ Bilog Antenna TESEQ CBL6112B EC6411 2024-09-12
» Pre-amplifier R&S AFS4§'5(§_1L?21800' EC5262 | 2024-06-15
™ Pre-amplifier Tonscend tap01018050 EC6432-1 | 2024-12-07
v Horn antenna Tonscend bha9120d EC 6432-2 | 2025-02-16
™ Horn antenna ETS 3116c¢ EC 5955 2024-07-22
™ Horn antenna Vdi M12RH EC6382 2025-03-12
™ Horn antenna Vdi M15RH EC6381 2025-03-12
™ Horn antenna Vdi M19RH EC6529 2025-03-09
W Horn antenna Vdi MS5RH EC6384 2025-03-28
v Horn antenna Mol M15RH EC6383 2024-07-08
™ Semi-anechoic chamber Albatross project - EC 3048 2024-07-08

Additional instrument

Used Equipment Manufacturer Type Internal no. Due date
W Therom-Hygrograph Testo 175h1 EC 6640 2024-08-28
™ Pressure meter YM3 Shanghai Mengde| EC 3320 2024-08-16
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2.7 Measurement uncertainty

The measurement uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

Test item Measurement uncertainty

Maximum peak output power +0.74dB

Radiated Emissions in restricted frequency bands

J’_
below 1GHz +4.90d8
Radiated Emissions in restricted frequency bands +502dB
above 1GHz
Emission outside the frequency band +2.89dB
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Test result: Pass
3.1 Limit

The fundamental radiated emission limits within the 76-81 GHz band are expressed in terms of
Equivalent Isotropically Radiated Power (EIRP) and are as shown below.
Frequencies
(GHz)

Limit (ERIP)

50 dBm (Average)
55 dBm/MHz (PEAK)

76.0-81.0 GHz

The radiated emissions which fall in the restricted bands, must also comply with the radiated
emission limits specified showed as below:

Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30~ 88 100 3
88~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

3.2 Measurement Procedure
For Radiated emission below 30MHz:

a) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
chamber room. The table was rotated 360 degrees to determine the position of the highest
radiation.

b) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

c) Both X andY axes of the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and the rotatable table was
turned from 0 degrees to 360 degrees to find the maximum reading.

e) The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

TTRF15.247-02_V1 © 2018 Intertek Page 11 of 36
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NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9kHz at
frequency below 30MHz.

For Radiated emission above 30MHz:

a) The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5 meters (for
above 1GHz) above the ground at 3 meter chamber room for test. The table was rotated 360
degrees to determine the position of the highest radiation.

b) The EUT was set 3 or 1 meters away from the interference-receiving antenna, which was mounted
on the top of a variable-height antenna tower.

c) The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360
degrees to find the maximum reading.

e) The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

f) The test-receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also meets
average limit, measurement with the average detector is unnecessary.

Note:
1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3
MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is >
1/T (Duty cycle < 98%) or 3 x RBW (Duty cycle > 98%) for Average detection (AV) at frequency above
1GHz.

4. All modes of operation were investigated and the worst-case emissions are reported

TTRF15.247-02_V1 © 2018 Intertek Page 12 of 36
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3.3 Test Configuration

For Radiated emission below 30MHz:

EUT& 3m

Support Units | ™

80cmT

Turn Table
e

Test Receiver

\ —
O 00O

O O 0 @

i

For Radiated emission 30MHz to 1GHz:

Ant. Tower 1-4m
Variable
EUT& | 3m . /
=

Support Units |
||||—c n

Turn Table
e

80CmT =

Test Receiver

\ —
7 |o o oo
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For Radiated emission 1GHz to 40GHz:

Ant. Tower 1-4m
Variable
EUT& 3m
Support Units |

o
Turn Table Absorber

o T T AANVIAN e

Test Receiver

N [ —

For Radiated emission above 40GHz:

Ant. Tower 1.5m
Variable
EUT& im
Support Units |

|
Turn Table Absorber

o T T AANVIAN e

Test Receiver

N [ —
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3.4 Test Results of Radiated Emissions

Report No.: 2401B1484SHA-001

Peak Power
Frequencies Radiated Peak Power (eirp) .. .
Verdict
(GH2) [dBm] Limit erdic
76.0-81.0 GHz 29.2 dBm/MHz 55 dBm/MHz Pass
Mean Power
Frequencies Radiated Mean Power Limit Verdict
(GHz) (eirp)
76.0-81.0 GHz 13.9dBm 50 dBm Pass

TTRF15.247-02_V1 © 2018 Intertek
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Test result: Pass
4.1 Limit

The radiated emissions which fall in the restricted bands, must also comply with the radiated
emission limits specified showed as below:

Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490~ 1.705 24000/F(kHz) 30
1.705~ 30.0 30 30
30~ 88 100 3
88~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
Frequencies Measurement distance Power Density
(GHz) (meters)
40~ 200 3 600 pW/cm2 — -1.7 dBm
200 ~ 231 3 1000 pW/cm2 — 0.5 dBm

4.2 Measurement Procedure
For Radiated emission below 30MHz:

f) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
chamber room. The table was rotated 360 degrees to determine the position of the highest
radiation.

g) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

h) Both X and Y axes of the antenna are set to make the measurement.

i)  For each suspected emission, the EUT was arranged to its worst case and the rotatable table was
turned from 0 degrees to 360 degrees to find the maximum reading.

j)  The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

NOTE:

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9kHz at
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frequency below 30MHz.

For Radiated emission above 30MHz:

g) The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5 meters (for
above 1GHz) above the ground at 3 meter chamber room for test. The table was rotated 360
degrees to determine the position of the highest radiation.

h) The EUT was set 3 or 1 meters away from the interference-receiving antenna, which was mounted
on the top of a variable-height antenna tower.

i) The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

j)  For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360
degrees to find the maximum reading.

k) The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

I) The test-receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also meets
average limit, measurement with the average detector is unnecessary.

Note:
5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

6. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3
MHz for Peak detection (PK) at frequency above 1GHz.

7. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is >
1/T (Duty cycle < 98%) or 3 x RBW (Duty cycle > 98%) for Average detection (AV) at frequency above
1GHz.

8. All modes of operation were investigated and the worst-case emissions are reported
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4.3 Test Configuration

For Radiated emission below 30MHz:

EUT& 3m

Support Units | ™

80cmT

Turn Table
e

Test Receiver

\ —
O 00O

O O 0 @

i

For Radiated emission 30MHz to 1GHz:

Ant. Tower 1-4m
Variable
EUT& | 3m . /
=

Support Units |
||||—c n

Turn Table
e

80CmT =

Test Receiver

\ —
7 |o o oo
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For Radiated emission 1GHz to 40GHz:

Ant. Tower 1-4m
Variable
EUT& 3m
Support Units |

o
Turn Table Absorber

o T T AANVIAN e

Test Receiver

N [ —

For Radiated emission above 40GHz:

Ant. Tower 1.5m
Variable
EUT& im
Support Units |

|
Turn Table Absorber

o T T AANVIAN e

Test Receiver

N [ —
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4.4 Test Results of Radiated Emissions

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which
was 20dB lower than the limit line per 15.31(o) was not reported.

The worst waveform from 30MHz to 1000MHz is listed as below:

Horizontal

80-

70-

LevelldBuv/m)

i I
30M 100M
Hor - Freguency(Hz)
Vertical

8o-

70-

Level{dBuv/m)

I
30M 100M
Ver —- Frequency(Hz)
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Test data below 1GHz

Report No.: 2401B1484SHA-001

J— Frequency Corrected Reading Limit Margin Detector
(MHz) (dBuVv/m) (dBuV/m) (dB)
H 30.873 219 40.0 18.1 QP
H 156.003 31.4 435 12.1 Qp
H 191.990 33.1 435 10.4 Qp
H 299.854 33.2 46.0 12.8 Qp
H 665.738 37.1 46.0 8.9 Qp
H 731.601 34.6 46.0 11.4 Qp
v 33.201 38.8 40.0 1.2 Qp
Vv 39.506 329 40.0 7.1 QP
Vv 46.393 325 40.0 7.5 QP
\Y, 102.847 28.4 435 15.1 QP
\Y, 165.994 32.7 435 10.8 QP
\Y, 901.157 34.6 46.0 114 QP
Test result above 1GHz:
The emission was conducted from 1GHz to 40GHz
Frequenc Corrected Correct Limit Margin
Antenna (I(\q/IHz) ¥ Reading Factor (dBuV/m) (ng) Detector
(dBuV/m) (dB/m)
H 1750 39.2 -22.2 74.0 34.8 PK
H 2465 54.1 -18.7 74.0 19.9 PK
H 7269 49.9 -10.5 74.0 24.1 PK
H 9687 56.9 -7.4 74.0 17.1 PK
H 12140 50.9 -5.0 74.0 23.1 PK
H 17387 50.6 0.1 74.0 234 PK
H 1954 25.3 -20.5 54.0 28.7 AV
H 2397 33.3 -18.9 54.0 20.7 AV
H 4168 26.3 -14.1 54.0 27.7 AV
H 7269 30.5 -10.5 54.0 23.5 AV
H 12140 38.5 -5.0 54.0 15.5 AV
H 17387 30.7 0.1 54.0 23.3 AV
Y 1886 51.7 -21.1 74.0 22.3 PK
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\" 2465 54.1 -18.7 74.0 19.9 PK
\" 3078 43.4 -17.2 74.0 30.6 PK
\" 7200 44.8 -10.6 74.0 29.2 PK
\" 12243 54.2 -4.8 74.0 19.8 PK
\" 14423 54.2 -3.4 74.0 19.8 PK
\" 1954 34.1 -20.5 54.0 19.9 AV
\" 2397 33.8 -18.9 54.0 20.2 AV
\" 2976 29.2 -17.4 54.0 24.8 AV
\" 6655 27.6 -11.2 54.0 26.4 AV
\" 12243 42.5 -4.8 54.0 11.5 AV
\" 14423 28.2 -3.4 54.0 25.8 AV

Remark: 1. Correct Factor = Antenna Factor + Cable Loss (- Amplifier, for higher than 1GHz), the
value was added to Original Receiver Reading by the software automatically.
2. Corrected Reading = Original Receiver Reading + Correct Factor
3. Margin = Limit - Corrected Reading
4. If the PK Corrected Reading is lower than AV limit, the AV test can be elided.

Example: Assuming Antenna Factor = 30.20dB/m, Cable Loss = 2.00dB,
Gain of Preamplifier = 32.00dB, Original Receiver Reading = 10.00dBuV,
Limit = 40.00dBuV/m.
Then Correct Factor = 30.20 + 2.00 — 32.00 = 0.20dB/m;
Corrected Reading = 10dBuV + 0.20dB/m = 10.20dBuV/m;
Margin = 40.00dBuV/m - 10.20dBuV/m = 29.80dB.
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18GHz-40GHz

Horizontal
Spectrum Analyzer 1
Swept SA
KEYS|GHT Input: RF Input Z: 50 Q #Atten: 10 dB PNO: Fast Avg Type: Power (RMS) 3456
Gate: Off Avg|Hold: 13/100 w W
[:) Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
w_[PASSH NFE: Off Sig Track: Off NNNN
1 Spectrum vJ Mkr1 19.075 8 GHz
Scale/Div 10 dB Ref Level 107.00 dBuV/im 52.49 dBpV/m
Log
Trace ] Pass
Trace 4 Pass
97.0
87.0
77.0
67.0
e :ﬂ -
47.0 <> - T ‘ I
37.0 } —
27.0
17.0
Start 18.00 GHz #Video BW 3.0 MHZ* Stop 40.00 GHz,
#Res BW 1.0 MHz #Sweep ~10.0 s (10001 pts)
Vertical
S ——
Spectrum Analyzer 1
T+ £ e
KEYSIGHT |nput RF Input Z- 50 O Atten: 18 dB (F;NtO: Foanst ivgl":y;:g: SE?SB(RMS) 34 56 ||Select Marker
ate: wg|Hold:
G |iign: Auto Freq Ref: Int (S) IF Gain: Low Tiig: Free Run W Marker 1 v
[39) NFE: Off Sig Track: Off NNNN—/———;
Marker Frequency Settings
1 Spectum v Mir1 19.075 8 GHz|| 19075800000 GHz
Scale/Div 10 dB Ref Level 107.00 dBuV/m 57.64 dBuVim Peak
Log Marker Mode Search
Trace 1 Pass Normal
g7l Lrace 2 Pass (&)Normal Pk Search
: Config
070 (ODetta (&)
: Properties
Fixed
77.0
O Marker
67.0 < Ooﬁ Function
ﬂ <> ———————————— | Marker
57.0 Sl Delta Marker | -
(Reset Delta)
A47.0 et THRATHA Marker Table Counter
On
37.0 =" - Off
270 ( 7 Marker Settings |
: Diagram
170 All Markers OFf |
Start 18.00 GHz #Video BW 3.0 MHz* Stop 40.00 GHz C°”p§ Markers
#Res BW 1.0 MHz #Sweep ~10.0 s (10001 pts) O;‘,
Mar 01 2024 A w A
LGOI Il dh ="+ [ oLy
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Test data (18GHz ~ 40GHz):

o — Frequency Corrected Reading Limit Margin Detector
(MHz) (dBuV/m) (dBuV/m) (dB)
H 19075.8 52.9 74.0 21.1 PK
H 24043.4 47.3 74.0 26.7 PK
H 26258.8 46.0 74.0 28.0 PK
H 32880.8 46.4 74.0 27.6 PK
H 38149.8 53.4 74.0 20.6 PK
H 39905.4 54.0 74.0 20.0 PK
H 19075.8 46.5 54.0 7.5 AV
H 240434 35.2 54.0 18.8 AV
H 26258.8 34.4 54.0 19.6 AV
H 32880.8 354 54.0 18.6 AV
H 38149.8 42.6 54.0 11.4 AV
H 399054 43.2 54.0 10.8 AV
\ 19075.8 57.6 74.0 16.4 PK
\ 23871.8 50.0 74.0 24.0 PK
\Y, 26239.0 50.5 74.0 235 PK
\ 33257.0 52.1 74.0 219 PK
\ 38528.2 58.4 74.0 15.6 PK
v 39964.8 59.3 74.0 14.7 PK
\ 19075.8 52.1 54.0 1.9 AV
v 23871.8 39.8 54.0 14.2 AV
\ 26239.0 39.3 54.0 14.7 AV
\ 33257.0 40.1 54.0 13.9 AV
\ 38528.2 47.9 54.0 6.1 AV
\ 39964.8 49.1 54.0 4.9 AV

Remark: 1. Correct Factor = Antenna Factor + Cable Loss (+ Amplifier, for higher than 1GHz), the value was added
to Original Receiver Reading by the software automatically.
2. Corrected Reading = Original Receiver Reading + Correct Factor
3. Margin = Limit - Corrected Reading
4. If the PK Corrected Reading is lower than AV limit, the AV test can be elided.

Example: Assuming Antenna Factor = 30.20dB/m, Cable Loss = 2.00dB,
Gain of Preamplifier = 32.00dB, Original Receiver Reading = 10.00dBuV,
Limit = 40.00dBuV/m.
Then Correct Factor = 30.20 + 2.00 — 32.00 = 0.20dB/m;
Corrected Reading = 10dBuV + 0.20dB/m = 10.20dBuV/m;
Margin = 40.00dBuV/m - 10.20dBuV/m = 29.80d
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40GHz-50GHz

Horizontal
Spectrum Analyzer 1 | ( |
Swept SA Al . @‘ Marker v
KEYSIGHT nput RF Input Z: 50 Q #Atten- 10 dB g:g gaﬂsl ﬁglayu[lﬁ f;’\%vgg(RMS) 34 56 |[Select Marker
G Liign Auto Freq Ref Int (S) IF Gain: Low Trig: Free Run Wl Marker 2 M
i NFE: Adaptive Sig Track: Off NNNN ﬁ
larker Frequency Setti
1 Spectrum v Mkr2 48.97 GHz|| 45970000000 GHz || =
Scale/Div 10 dB Ref Level 30.00 dBm -17.43 dBm|| ——— jpeak
Lo
20% e ‘ Peak Search ‘ Search
(| |Pksearch
100
e \ Next Peak \ Config
-10.0 E ( ! ) "
Properties
oo R \ Next Pk Right \ p
300 SR
Marker
-400 — T ‘ Next Pk Left ‘ Function
500 —
600 ‘\ Minimum Peak J Marker—
Start 40.000 GHz Video BW 3.0 MHz* Stop 50.000 GHz ‘ Pk-PK Search ‘
#Res BW 1.0 MHz #Sweep 10.0s (10001 pts) |\ | |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Funcion | Function Width | Function Value ‘ Mir—GF ‘
1 N f 49.77 GHz| _ -37.07 dBm S
g N i 4897 GHz| __-17.43 dBm ‘ Mk Ref Lyl ‘
g Continuous Peak
5 Search
On
— off
g’ (Q Apr 08, 2024 ( DAY ._:: ® A
7:19:26 PM >/ FAY

Vertical
Spectrum Analyzer 1 | |
Swept SA v @ ‘ Marker v
KEYSIGHT [nput RF Input Z: 50 O #Atten: 10 dB gNtO ganst ﬁvgl'l—r'y;:g ﬁPﬁ\.{\){sr(RMS) 34 56 |[select Marker
ate: wg|Hol
[I) AAlign: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run e Marker 1 M
i NFE: Adaptive Sig Track: Off N NN N[ ———————;
Marker Frequency Settings
1 Spectrum A Mkr1 49.80 GHz|| 49.800000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -37.03dBm|| ———[Peak
Log T ‘ Peak Search ‘ Search
200 Trace 1 Pass .
(| PkSearch
; 008 ‘ Next Peak ‘ Config
-10.0 ( ) ) !
200 | | NextPKRignt ‘ Properties
-30.0 &1l 1 [ Mark
0 1 v \ Next Pk Left \ Marker |
:égg ‘ Minimum Peak ‘ Marker—s
Start 40.000 GHz Video BW 3.0 MHz* Stop 50.000 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 10.0 s (10001 pts)|| || Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function Function Width Function Value ‘ Mkr—GF ‘
1N i 49.80 GHz| _ -37.03 dBm 7
g N f 49.04 GHz -18.95 dBm ‘ MKr—Ref Lvl ‘
g Continuous Peak
6 Search
On
off
Apr 08, 2024 w
=9 Ca 2R 8L
Test data
Frequency Corrected Reading Limit Margin
Antenna Detector
(MHz) (dBm) (dBm) (dB)
H 49770 -37.07 -1.7 35.37 RMS
\ 49800 -37.03 -1.7 35.33 RMS
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50GHz-75GHz

Horizontal
Spectrum Analyzer 1 | ( |
Swept SA v . @‘ Marker v
KEYSIGHT o o FroaRe nt(5) Gote OF v 70 72 96 |Select Marker
Align Auto NFE: Off IF Gain: Low Trig: Free Run Wl Marker 2 M
Sig Track: Off NNNNj———
ba Marker Frequency Settings
1 Spectrum v Mkr2 55.372 GHz||55 572000000 GHz
Scale/Div 10 dB Ref Level 20.00 dBm -39.53 dBm|| —————|Peak J
Lo
10% Trace 1 Pass ‘ Peak Search ‘ Seareh
| |PksSearch
000
[ espesk lcomg
ig g ‘ Next Pk Right ‘ Properties
- [0} -_—
o | NextPkleft | [Marker
500 { J | Function
600 —
700 ‘\ Minimum Peak J Marker—
Start 50.00 GHz Video BW 3.0 MHz* Stop 75.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (25001 pts)|| .| |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Funcion | Function Width | Function Value ‘ Mir—GF ‘
1 N [ 55.818 GHz|  -51.61 dBm -
g N i B5.372 GHz| _ -39.53 dBm ‘ MKrRef Lyl ‘
g Continuous Peak
5 Search
On
Apr 09, 2024 A - A off
€9 cl? e EEIL YRR

Vertical
Spectrum Analyzer 1 | |
Swept SA v @ ‘ Marker v
Ky SIGH T b or " Froq et it () Guoof  Agheg a0 ) 210 |[Select Marker
WAlign: Auio NFE: Off IF Gain: Low Trig: Free Run || Marker 1 M
La Sig Track OF e Marker Frequency "
1 Spectrum A Mkr1 70.545 GHz|| 70545000000 GHz Settings
Scale/Div 10 dB Ref Level 20.00 dBm 4464 dEm|| —————[Peak
Log T ‘ Peak Search ‘ Search
100-Trace 1 Pass .
r ' | Pk Search
,(1)00?) ‘ Next Peak ‘ Config
200 ( I ) "
300 1 \ | NextPKRignt ‘ Properties
400 = . O — Mark
o \ Next Pk Left \ Marker
Sg g ‘ Minimum Peak ‘ Marker—s
Start 50.00 GHz Video BW 3.0 MHz* Stop 75.00 GHz ‘ Pk.Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0 s (25001 pts)|| || Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function Function Width Function Value ‘ Mkr—GF ‘
1 N i 70.545 GHz|__-44.64 dBm S
g N [ 70.541 GHz|  -26.79 dBm ‘ MKr—Ref Lyl ‘
g Continuous Peak
6 Search
on
Apr 09, 2024 A * A off
=9 o ?nnEe ISR
Test data
Frequency Corrected Reading Limit Margin
Antenna Detector
(MHz) (dBm) (dBm) (dB)
H 55818 -51.61 -1.7 49.91 RMS
Vv 70545 -44.64 -1.7 42.94 RMS
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75GHz-76GHz

Horizontal
e 4 £ e o
KEYSIGHT o o FroaRe nt(5) Gate OF vt 4o 21 96 |[Select Marker
Align Auto NFE: Off IF Gain: Low Trig: Free Run WA | Marker 1 M
i Sig Track: Off DNNNNF
larker Frequency :
1 Spectrum v Mkr1 75.498 GHz| 75.498000000 GHz Settings
Scale/Div 10 dB Ref Level 30.00 dBm -47.28 dBm|| —————|Peak
w9 ‘ Peak Search ‘ Search
200 Trace 1 Pass e =
100 ( Al earc
S | NextPeak | |Config
:;8 g ‘ Next Pk Right ‘ Properties
300 )
Marker
-400 i ‘ Next Pk Left ‘ Function
500 —
00 i | Minimum Peak || arer
Start 75.0000 GHz Video BW 3.0 MHz* Stop 76.0000 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (1001pts) |\ | |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Funclion | Function Width | _Function Value ‘ Mir—GF ‘
TN f 75.498 GHz___-47.28 dBm L J
2 N f 75.497 GHz|  -26.87 dBm ‘ MKrRef Lyl ‘
3
g Continuous Peak
5 Search
On
— off
g’ (Q Apr 09, 2024 ( DAY ._:: ® A
8:36:01PM |>— / FAY
Vertical
Specum Anazer1 @‘ marker v
Ky SIGH T b or " Froq et it () GuoOF A o ) 721 2 [Select Marker
WAlign: Auio NFE: Off IF Gain: Low Trig: Free Run || Marker 1 M
i Sig Track: Off PNNN N —mmmmmmmm,
MKr1 75.499 GH2) s 405000000 ez || ="
1 Spectrum v r . Z||175.499000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm 2291 dEm|| ————[Peak
Log ‘ Peak Search ‘ Search
200 Trace 1 Pass e —
- earc
00 | NextPeak | [config
o Next Pk Right Properties
200 g
300 A o  Marker
“0.0 e e wserot] i g ‘ Next Pk Left ‘ Function
-50.0 i A 1 i ) Ik R DR sk | —— )
600 i l i i i ‘ Minimum Peak ‘ Marker—s
Start 75.0000 GHz Video BW 3.0 MHz* Stop 76.0000 GHz. ‘ Pk.-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (1001 pts) |\ | |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function Function Width Function Value ‘ Mkr—GF ‘
1 N i 75498 GHz|__-22.91 dBm -
2| N f 75.498 GHz|  -10.08 dBm ‘ MKr—Ref Lyl ‘
3
g Continuous Peak
6 Search
on
o Apr 09, 2024 I % ot
8:29:45 PM ¥4
Test data
Frequency Corrected Reading Limit Margin
Antenna H d d d Detector
(MHz) (dBm) (dBm) (dB)
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81GHz-110GHz

Horizontal
il & e
KEYSIGHT o of  FroaRet Int(s) Gote OF vt 0 296 |[Select Marker
Align Auto NFE: Off IF Gain' Low Trig: Free Run WA Marker 1 v
™ Sig Track: Off PNNNNﬁ
larker Frequency "
1 Spectrum v Mkr1 109.202 GHz 109.202000000 GHz Settings
Scale/Div 10 dB Ref Level 30.00 dBm -41.92 dBm||* - [Peak
ng% Trace 1 Pass ‘ Peak Search ‘ Search
0ol ~—— |PkSearch
o | NextPeak  |Config
-10.0 ( i ) )
| NenreRgn | |Prperie
300 ; o
Marker
-400 ’ﬂ ‘ Next Pk Left ‘ Function
500 )
600 ‘ Minimum Peak ‘ Marker—s
Start 81.00 GHz #Video BW 3.0 MHz* Stop 110.00 GHz; ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep~60.0s (20001 pts)|| .| |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function | Function Width | _Function Value ‘ Mir—CF ‘
TN f 109.202 GHz___41.92 dBm . J
2] N T 108.153 GHz| _ -25.56 dBm ‘ MKkrRef Lyl ‘
3
; Continuous Peak
5 Search
On
Apr 09, 2024 A % o
|9~ a?EEne LY
Vertical
SpecmmAnalyzer 1y @‘ Marker v
K SIGHT D oF | FroaRet Int(®) Goo OF g g0 73 5 0 [Select Marker
Align Auto NFE: Off IF Gain® Low Trig: Free Run WA Marker 1 M
L Sig Treck OF S Marker Frequency
1 Spectrum v Mkr1 108.494 GHz||[108.494000000 GHz Setings
Scale/Div 10 dB Ref Level 30.00 dBm -15.75dBm|| ———[Peak
'-2‘3% Trore A Dace ‘ Peak Search ‘ Search
ol ———— |PkSearch
00 B ‘ Next Peak ‘ Config
-10.0 9 7 ‘ Next Pk Right ‘ Properties
200 L J
300 ( ] Marker
oo \ Next Pk Left \ Marker
50.0 e
60.0 ‘ Minimum Peak ‘ Marker—s
Start 81.00 GHz #Video BW 3.0 MHz* Stop 110.00 GHz; ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep~60.0s (20001 pts)|| | |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function Function Width Function Value ‘ Mkr—CFE ‘
TN i 108454 GHz__-15.75 dBm S
2] N f 108.493 GHz| _ -12.96 dBm ‘ MKkr—Ref Lyl ‘
3
; Continuous Peak
3 Search
On
Apr 09, 2024 A - or
a9 ca? e oLy
Test data
Frequency Corrected Reading Limit Margin
Antenna Detector
(MHz) (dBm) (dBm) (dB)

TTRF15.247-02_V1 © 2018 Intertek

Page 28 of 36



Report No.: 2401B1484SHA-001

iNtertek

Total Quality. Assured.

TEST REPORT

110GHz-140GHz

Horizontal
il & e
KEYSIGHT o of  FroaRet Int(s) Gate OF vt g0 7296 |[Select Marker
Align Auto NFE: Off IF Gain' Low Trig: Free Run WA Marker 1 v
™ Sig Track: Off PNNNNﬁ
larker Frequency "
1 Spectrum v Mkr1 119.140 GHz| 119.140000000 GHz Settings
Scale/Div 10 dB Ref Level 20.00 dBm -38.90 dBm| - [Peak
Lﬂg% Trace 1 Pass ‘ Peak Search ‘ Search
oo | = ( | | Pk search
400 | NextPeak  |Config
ig g X ‘ Next Pk Right ‘ Properties
400 e o| \
Marker
-50.0 ‘ Next Pk Left ‘ Function
600 — .
700 ‘ Minimum Peak ‘ Marker—s
Start 110.00 GHz #Video BW 3.0 MHz* Stop 140.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (30001 pts)|| . ) |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function | Function Width | _Function Value ‘ Mir—CF ‘
TN f 119.140 GHz|__-36.90 dBm . J
2] N T 119.138 GHz| _ -27.44 dBm ‘ MKkrRef Lyl ‘
3
; Continuous Peak
5 Search
On
Apr 09, 2024 A % o
|0~ a? e LY
Vertical
SpecmmAnalyzer 1y @‘ Marker v
K SIGHT D oF | FroaRet Int(®) Goo OF g g0 737 5 0 [Select Marker
Align Auto NFE: Off IF Gain® Low Trig: Free Run WA Marker 1 M
L Sig Track: Off DNNNNiMrk =
larker Frequency "
1 Spectrum v Mkr1 119.143 GHz | 119.143000000 GHz | Setings
Scale/Div 10 dB Ref Level 20.00 dBm -39.00 dBm|| ———[Peak
'-1‘3% Trore A Dace ‘ Peak Search ‘ Search
oo | ———— |PkSearch
4,0 ) ‘ Next Peak ‘ Config
58 g 7‘ | NextPkRight | |Properties
oo . . \ Next Pk Left \ Marker
-50.0 L | | Function
60.0 — o
700 ‘ Minimum Peak ‘ Marker—s
Start 110.00 GHz #Video BW 3.0 MHz* Stop 140.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (30001 pts)|| . /| Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function Function Width Function Value ‘ Mkr—CFE ‘
TN i 119.143 GHz|___-39.00 dBm L J
2] N f 119.142 GHz| _ -28.04 dBm ‘ MKkr—Ref Lyl ‘
3
; Continuous Peak
3 Search
On
Apr 09, 2024 A - or
a9 ca? e oLy
Test data
Frequency Corrected Reading Limit Margin
Antenna Detector
(MHz) (dBm) (dBm) (dB)
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140GHz-170GHz

Horizontal
il & e
KEYSIGHT o of  FroaRet Int(s) Gate OF vt g0 7296 |[Select Marker
Align Auto NFE: Off IF Gain' Low Trig: Free Run WA Marker 1 v
i Sig Track: Off PNNNNf——
Marker Frequency Settings
1 Spectrum v Mkr1 142,677 GHz||| 142677000000 GHz
Scale/Div 10 dB Ref Level 20.00 dBm -39.28 dBm| - [Peak
Lol
10% Trace | Pass ‘ Peak Search ‘ Search
(| |Pksearch
0.00 ‘ ‘
Next Peak Config
100 J
ig g i ‘ Next Pk Right ‘ Properties
oo i \ Next Pk Left \ Marker
500 L | Function
600 )
700 ‘ Minimum Peak ‘ Marker—s
Start 140.00 GHz #Video BW 3.0 MHz* Stop 170.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (30001 pts)|| . ) |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function | Function Width | _Function Value ‘ Mir—CF ‘
TN f 142.677 GHz___-39.26 dBm . J
g N T 142.669 GHz| _ -27.95 dBm ‘ MKkrRef Lyl ‘
; Continuous Peak
5 Search
On
Apr 09, 2024 A % o
|0~ a?enne LY
Vertical
SpecmmAnalyzer 1y fe} ‘ Marker v
K SIGHT D oF | FroaRet Int(®) Goo OF g g0 | 737 50 [select Marker
Align Auto NFE: Off IF Gain® Low Trig: Free Run WA Marker 1 M
L Sig Track: Off PNNN N ——————
Marker Frequency Settings
1 Spectrum v Mkr1 142.671 GHz||| 142671000000 GHz
Scale/Div 10 dB Ref Level 20.00 dBm -39.32 dBm|| ——[Peak ]
Lo
10% Trace | Pass ‘ Peak Search ‘ Search
( 7 | Pk Search
0.00 ‘ ‘
Next Peak Config
100 L J
58 g | NextPkRight | |Properties
oo i \ Next Pk Left \ Marker
-50.0 L | | Function
60.0 e
700 ‘ Minimum Peak ‘ Marker—s
Start 140.00 GHz #Video BW 3.0 MHz* Stop 170.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (30001 pts)|| . /| Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function Function Width Function Value ‘ Mkr—CFE ‘
TN i 142.671 GHz___-39.32 dBm . )
g N f 153.793 GHz| _ -27.03 dBm ‘ MKkr—Ref Lyl ‘
; Continuous Peak
3 Search
On
Apr 09, 2024 A - or
a9 c?Ee oLy
Test data
Frequency Corrected Reading Limit Margin
A D
ntenna H d d d etector
(MHz) (dBm) (dBm) (dB)
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170GHz-2000GHz

Horizontal
il & e
KEYSIGHT o of  FroaRet Int(s) Gate OF vt pi0 729 6 [Select Marker
Align Auto NFE: Off IF Gain' Low Trig: Free Run WA Marker 2 v
™ Sig Track: Off PNNNNW
larker Frequency "
1 Spectrum v Mkr2 196.868 GHz 196.868000000 GHz Settings
Scale/Div 10 dB Ref Level 20.00 dBm -25.71 dBm||* - [Peak
Lﬂg% Trace 1 Pass ‘ Peak Search ‘ Search
oo | = ( | | Pk search
o | NextPeak  |Config
gg g —— X | NextPkRight | |Properties
[T, 1) — — e N
Marker
500 ‘ Next Pk Left ‘ Function
600 )
700 ‘ Minimum Peak ‘ Marker—s
Start 170.00 GHz #Video BW 3.0 MHz* Stop 200.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (30001 pts)|| . ) |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Funcion | Function Width | Function Value ‘ Mir—CF ‘
1 N f 197.021 GHz| _ -37.64 dBm . J
2 N i 196.868 GHz, __ -25.71 dBm ‘ MikrRef Lyl ‘
3
; Continuous Peak
5 Search
On
Apr 09, 2024 A % o
|0~ l? e LY
Vertical
SpecmmAnalyzer 1y @‘ Marker v
K SIGHT D oF | FroaRet Int(®) Goo OF g o ) 737 5 0 [select Marker
Align Auto NFE: Off IF Gain® Low Trig: Free Run WA Marker 1 M
L Sig Track: Off DNNNNiMrk =
larker Frequency "
1 Spectrum v Mkr1 196.964 GHz|||195.964000000 GHz Setings
Scale/Div 10 dB Ref Level 20.00 dBm -37.66 dBm|| ———[Peak
'-1‘3% Trore A Dace ‘ Peak Search ‘ Search
oo | ———— |PkSearch
4,0 ) ‘ Next Peak ‘ Config
58 g N B g 1w \ Next Pk Right ‘ Properties
oo T 11 MextpxLent \ Marker
-50.0 L | | Function
60.0 e
700 ‘ Minimum Peak ‘ Marker—s
Start 170.00 GHz #Video BW 3.0 MHz* Stop 200.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (30001 pts)|| . /| Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function Function Width Function Value ‘ Mkr—CFE ‘
TN i 156.964 GHz__-37.66 dBm L J
2] N f 196.040 GHz| _ -26.00 dBm ‘ MKkr—Ref Lyl ‘
3
; Continuous Peak
3 Search
On
Apr 09, 2024 A - or
a9 ? EERe oLy
Test data
Frequency Corrected Reading Limit Margin
A D
ntenna H d d d etector
(MHz) (dBm) (dBm) (dB)
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200GHz-220GHz

Horizontal
Spectrum Analyzer 1 |
Swept SA @ ‘ Marker
K SIGH T o o FroaRe Int(S) Gote OF gt o 2o ¢ Select Marker
Align Auto NFE: Off IF Gain' Low Trig: Free Run wes|| Marker 1 y
Sig Track: Off PNNNN———
= Marker Frequency Settings
1 Spectrum v Mkr1 203.086 GHz 20! 6000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -38.65dBm|| ————— [Peak
Lol
20% Trace | Pass ‘ Peak Search ‘ Search
(| |PksSearch
10.0
000 | Netpeak | |comg
-10.0 ( ) )
i Properties
P \ Next Pk Right \ p
300 = e = )
Marker
40.0— L) —— ‘ Next Pk Left ‘ Function
500 —
600 ‘ Minimum Peak ‘ Marker—s
Start 200.00 GHz #Video BW 3.0 MHz" Stop 220.00 GHz, ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (20001 pts)|| .| |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function Function Width Function Value ‘ Mkr—CF ‘
TN f 203.086 GHz|__-36.65 dBm \ J
g N f 208.954 GHz|  -25.88 dBm ‘ Mikr—Ref Lyl ‘
; Continuous Peak
6 Search
On
off
(g Apr 09, 2024 A I - A
10:35:51 PM Ay

Vertical
Spectrum Analyzer 1 |
Swept SA v @ ‘ Marker
K SIGHT D oF  FroaRet Int(S) Goio OF g p0 |3 5 0 [Sefect Marker
ignal req Ref: In ate: wg|Hold:
GO aign Auto NFE: Off IF Gain® Low Trig: Free Run || Marker 2 v
L Sig Track: Off PNNNN 7'\,‘
larker Frequency Settings
1 Spectrum v Mkr2 208.722 GHz|||208.722000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -25.62 dBm|| ———[Peak
Log - ‘ Peak Search ‘ Search
200 Trace 1 Pass " J
(| |PkSearch
;%8 ‘ Next Peak ‘ Config
o : [ e o
300 . ; o
ool T \ Next Pk Left \ :_”'::kcggn
50.0 _—
60.0 ‘ Minimum Peak ‘ Marker—
Start 200.00 GHz #Video BW 3.0 MHz* Stop 220.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (20001pts)|| | Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function | Function Width | Function Value ‘ Mir—CF ‘
1 N f 203.027 GHz| _ -38.49 dBm S —
g N f 208.722 GHz___-25.62 dBm ‘ MKr—Ref Lyl ‘
; Continuous Peak
3 Search
On
Apr 09, 2024 A % A or
S0 a? Ene R
Test data
Frequency Corrected Reading Limit Margin
Antenna Detector
(MHz) (dBm) (dBm) (dB)
H 203086 -38.65 0.5 39.15 RMS
Vv 203027 -38.49 0.5 38.99 RMS
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220GHz-243GHz

Horizontal
il & e
KEYSIGHT o of  FroaRet Int(s) Gote OF vt 0 7296 |[Select Marker
Align Auto NFE: Off IF Gain' Low Trig: Free Run WA Marker 1 v
™ Sig Track: Off PNNNNﬁ
larker Frequency "
1 Spectrum v Mkr1 241.992 GHz 241.932000000 GHz Settings
Scale/Div 10 dB Ref Level 30.00 dBm -38.06 dBm||* - [Peak
ng% Trace 1 Pass ‘ Peak Search ‘ Search
0ol ~—— |PkSearch
o | NextPeak  |Config
-10.0 ( i ) )
| NenreRgn | |Prperie
300 == 4| [ \
Marker
-400 — ‘ Next Pk Left ‘ Function
500 )
600 ‘ Minimum Peak ‘ Marker—s
Start 220.00 GHz #Video BW 3.0 MHz* Stop 243.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (23001 pts)|| . ) |Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function | Function Width | _Function Value ‘ Mir—CF ‘
TN f 247,992 GHz|___-36.06 dBm . J
2] N T 242787 GHz| _ -25.84 dBm ‘ MKkrRef Lyl ‘
3
; Continuous Peak
5 Search
On
Apr 09, 2024 A % o
|9~ a? wrne LY
Vertical
SpecmmAnalyzer 1y @‘ Marker v
K SIGHT D oF | FroaRet Int(®) Goo OF g g0 | 37 5 0 [select Marker
Align Auto NFE: Off IF Gain® Low Trig: Free Run WA Marker 1 M
L Sig Track: Off DNNNNiMrk =
larker Frequency "
1 Spectrum v Mkr1 242.138 GHz|||242.138000000 GHz Setings
Scale/Div 10 dB Ref Level 30.00 dBm -37.98 dBm|| ——[Peak
'-2‘3% Trore A Dace ‘ Peak Search ‘ Search
ol ———— |PkSearch
00 ‘ Next Peak ‘ Config
o | NerPusig | [popats
300 ] U | | Marker
oo . 0 \ Next Pk Left \ Marker
50.0 .
60.0 ‘ Minimum Peak ‘ Marker—s
Start 220.00 GHz #Video BW 3.0 MHz* Stop 243.00 GHz ‘ Pk-Pk Search ‘
#Res BW 1.0 MHz #Sweep 60.0s (23001 pts)|| . )| Counter
5 Marker Table v ‘ Marker Delta ‘
Mode | Trace | Scale X Y Function Function Width Function Value ‘ Mkr—CFE ‘
TN i 242.138 GHz,___-37.98 dBm . )
2] N f 229.788 GHz|  -23.53 dBm ‘ MKkr—Ref Lyl ‘
3
; Continuous Peak
3 Search
On
Apr 09, 2024 A - or
a9 ? ERNe oLy
Test data
Frequency Corrected Reading Limit Margin
Antenna Detector
(MHz) (dBm) (dBm) (dB)
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Test result: Pass

5.1 Limit

Fundamental emissions must be contained within the frequency bands specified in this section
during all conditions of operation. Equipment is presumed to operate over the temperature
range -20 to + 50 degrees Celsius with an input voltage variation of 85% to 115% of rated input
voltage, unless justification is presented to demonstrate otherwise.

Test Result
Tested Frequency:
VO(L;?GE P(SVXE)R T(IigP Measured |0V\76.50 GHI\Z/Ieasured High
frequency(FL) frequency(FH)
(GHz) (GHz)
100% -20 76.287 76.728
100% -10 76.287 76.727
100% 0 76.287 76.728
100% 12 +10 76.287 76.726
100% +20 76.287 76.727
100% +30 76.287 76.728
100% +40 76.287 76.728
100% +50 76.287 76.728
115% 13.8 +20 76.287 76.728
85% 10.2 +20 76.287 76.728

Note: Fundamental emissions were contained within the frequency bands
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Test result: Pass
6.1 Limit
Intentional radiators must be designed to ensure that the 20 dB bandwidth of the emission is
contained within the allocated frequency band.
6.2 Measurement Procedure
The 20dB Bandwidth is measured using the Spectrum Analyzer.
Set Span =2 to 3 times the 20 dB bandwidth, RBW = approximately 1% of the 20 dB bandwidth,

VBW>RBW, Sweep = auto, Detector = peak, Trace = max hold.
The test was performed at 2 channels (lowest and highest channel).

6.3 Test Configuration

A 4

EUT Spectrum Analyzer
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The results

Report No.: 2401B1484SHA-001

Frequency band 99% Fuat Fu at
9 (MHZ) Bandwidth 99% 99%
(MHz) OBW (MHz) OBW (MHz)
76000 ~ 77000 438.9 76287 76727
Limit N/A F.>76000 F4<81000
Result Complied

+
KEYSIGHT !nput Ext Mixer
Signal ID: On
G i

Align: Auto NFE: Off

1 Graph
Scale/Div 10.0 dB

Center 76.5000 GHz
#Res BW 1.0000 MHz

3 Boundary Metrics \J

Occupied Bandwidth
438.86 MHz

Total Power 16.5 dBm

Lower Boundary

Offset Freq
-212.40 MHz
-214.89 MHz

Occupied Bandwidth

x dB Bandwidth
ull Jan 31, 2024
L] ') - ? 11:13:49 PM

Corr CCorr RCal
Freq Ref: Ext (S)

e

Select Marker
Marker 1

Marker
Trig: Free Run
Gate: Off

#IF Gain: Low

Center Freg: 76.500000000 GHz
Avg|Hold:>10/10
Radio Std: None

Marker Frequency
Mkr1 76.287000000 GHz 76.287000000 GHz

-9.04 dBm
Marker Mode

Ref Value 30.00 dBm

— T T

Peak
Search
Normal

Properties

Delta (A)
off

Delta Marker
(Reset Delta)

Span 1 GHz < MarII;?;' E‘;:mngs
#Sweep 60.0 s (1001 pts) ¢l

#Video BW 3.0000 MHz*

x dB Reference All Markers Off

xdB -25.70 dB

Power

6.22 dBm
Offset Frequency

-202.00 MHz
Upper Boundary
Offset Freq Abs Power Rel Power
226.46 MHz -11.1dBm -27.6 dBc
230.64 MHz | -19.5dBm

i

Abs Power Rel Power
-6dBm -22.8dBc
-19.5 dBm

-
[
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